10.

11.

12.

13.

14.

15.

16.

17.

18.

Annexto3.1.1
Description of Existing Wastewater Treatment Plants

Contents
Page
ABU NUSEI R ==mmmmm e e SA3-19
AQABA--mmmmmmmme e e SA3-25
AS SAMRA = SA3-31
BAQA e SA3-338
FUH | Srmmmm e SA3-48
| RBI D e e SA3-48
JERA SH e SA34
K ARAK === e e e e SA3-59
KUFRANJ Ao SA3-65
M A AN == e SA3-71
M ADAB Ao SA3-76
MAFRAQ---=mmmmmnmmmmmemmm e e e SA3-81
RAM TH A e eeeeee SA3-86
SALT e e SA3-91
TAFIEL AH - SA3-%
WADI ARAB --=-=m e SA3-101
WADI ESS| Rmmmmmmmmmmmmmmmmmeee e SA3-106

WADI HASSAN (under construction)---------========--=cmmommmmmmmmoonon SA3-112



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “ Master Plan”
[...]
Reuse of effluent for agricultural irrigation
Possible reuse (acc. to JS 893/1995)
Practice of restricted irrigation
Practice of unrestricted irrigation
Irrigation near treatment plant

Evaporationfinfiltration losses of treatment plants:

Wastewater stabilization ponds
Activated sludge process/Trickling filters

Final Report/Supporting Report Part-A “Master Plan”

JDfa
Jo/m?

E
E/Q00 h.c.
E/1000 h.c.

E/10km
1/month
1/month/km

%
Y
%

donums

WSF
ASTF

Act.sludge prac./Trickl filters incl.maturation pond AS/TF+MP

Aerated ponds incl. maturation ponds

Aer.ponds

SA3-85

Mafraq
12

68.396
0,097

8

29

2-4

0.9

?
#WERT!

65

80-90

107

extremly (particularly in summer)
low treatment efficiency

no problem

?

12

5

hydrographically Wadi Ghadeer to Wadi Senhan
not respected

(practically all effluent is stored/infitrated in
winter and reused for irrigation in summaer)

restricted irrigation only

during whole year: entire effluent is reused

for restricted irrigation close and at the plant site
285



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “ Master Plan”

13. RAMTHA TREATMENT PLANT

The Ramtha Treatment Plant receives the wastewater of the city of Ramtha only. The
main sewer lines in Ramtha are laid in the right and left sope of the Wadi Shomar,
which crosses the urban area. During rain this leads very often to important
penetration of stormwater into the sewerage system (planed as separate system) due to
damaged manholes, opened manhole covers etc.. Stormwater overflow structures are
available neither in the collection network nor at the treatment plant. These
circumstances lead during rainy season to discharges to the treatment plant up to
4,000 m’/d (design flow 1,920 n/d).

The wastewater stabilization pond system of the treatment plant of Ramtha comprises
the following facilities: screens, two trains of anaerobic ponds, facultative ponds and
maturation ponds (see Figure 13). Disinfection of the effluent is possible by a
chlorination plant, but was not in operation in March 2000. Drying beds are not
available. The anaerobic ponds are connected in series, while the facultative ponds
and the maturation ponds are operated as two parallel trains. The two trains of the
plant are operated alternatively changing every second week the discharge to one or to
the other train. This mode of operation does not allow stable biological conditions in
the various ponds of the plant. The ponds are used to a certain extend as holding tanks
but not as a treatment system. This is certainly one of the reasons, why the treatment
efficiency is not satisfactory.

Since the pond system was put in operation in 1988 the anaerobic ponds were
desludged only once in 1997. The 6,000 to 7,000 nt sludge emptied of the ponds
were partly transported by tankers to the dumping ground Al Akeder and partly filled
in excavated trenches within the treatment plant area for drying and infiltration. It is
reported that in the first anaerobic pond the dudge was 0.5 m below water levd.

The 1988 completed plant is meanwhile overloaded by 10 to 20 % hydraulically. The
BODs-strength was underestimated at design stage having presently an average value
of about 1,200 mg/l. The percentage of biological overload is even higher than the
hydraulic one. Even the “facultative ponds’ work under anaerobic conditions.

The BODs-concentration in the effluent of the plant reaches values of more than 240
mg/l and exceeds by far the relevant Jordanian Standards 893/1995 for discharge into
wadis and catchment areas. The natural receiving water of the effluent is the Wadi
Shomar, which is again atributary of Yarmouk River. Raw water of Yarmuk deviated
to the King Abdullah Canal and is partly used for drinking water purposes. Therefore,
it was decided to avoid the discharge of the effluent into the Wadi Shomar. During
summertime the poorly treated wastewater is totally used for agricultural irrigation
within the treatment plant area (about 70 donums) and outside (about 380 donums) in
particular of fodder. Even in wintertime the effluent is used for irrigation purposes.
WAJ pays some 440 JD per year to the farmers that they take over the entire effluent
guantity of the plant for irrigation during the whole year. However, the quality of the
effluent does not meet the biological requirements for the unrestricted reuse of treated
wastewater for agricultural irrigation. The fecal coliform counts reach values more
than 10,000 per 100 ml minimum. Due to the poorly treated wastewater having till
high contents of organic compounds it is not advisable to use the existing chlorination
plant for reduction of the bacterid pollution (feca coliform count).

SA3-86



L8-EVS

VHLIAVY - JUEB[J JUdUEIL ] 1IEMINISBAL Bunsixy Jo In0Ae] JReWas

€1 TANOIA

PLANT G.R
INFLUENT —— ]
B, ny S H R

[Figure.4.2 RAMTHA EXISTING PROCESS FLOW DIAGRAM FOR EACH TRAIN |

EMERGENCY
CHLORINATION

PLANT WATER
PUMP STATION

BAR SCREEN MEASURING ANAEROBC POND FACULTATIVE PONDS MATURATION CHLORINE
FLUME . PONDS CONTACE TANK

RECIRCULATION

EXCESs TO
WADI

PASTURE REUSE

LANDSCAPE
IRRIGATION AND
PLANT WATER SYSTEMS

UOPLOL JO WOPSULY JIUDYSDE] DY [ UI HIMISVUDIY SIOUN0SIL DIV UO Apryg ay 1

« UOId 2ISUW,, P340 j40day Sunioddngioday jouty




The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “Master Plan”

BASIC DATA OF TREATMENT PLANT:

(Data of 1999, if not another year indicated)

Town:

Governorate:
Treatment plant:

Date of visit:
Responsible engineer:
Contacted person:
Telephone:

Population
Tot.population fiving in towns with sewerage:
Population growth

Wastewater disposal
Public system
Cesspools
Others

Wastewater collection
Towns/villages connected (the most important)

Population connected (as coverage treatment)
Coverage

Important industries

Number of stormwater overflows works
Length of sewers

Length per connected capita

House connections

Capita per house connection

Return factor {acc. to Design Report)
Monthly peak factor

Employees for wastewater collection

inhabitants
%

%
Y%
%

%

no.
km
mic
h.c.

c/h.c.

Factor: Sewer length per connected capita/coverage

SA3-88

Ramtha
13

Ramtha

Irbid

Ramtha
28.3.2000
Essa Khazaleh
Essa Khazaleh
02/7382436

59.200

67
33

Ramtha Town only

39.900
67

no important water polluting industries connected
none
134,5
34
3.012
13,2
0.8
1,25

8

5,0



The Study on Water resources Management in The Hashemite Kingdom of Jordan

BASIC DATA OF TREATMENT P

Wastewater treatment

LANT:

Wastewater treatment technology
Wastewater treaiment technology

In operation since
Composed of treatment facilities

Installed capacity

Popuilation served (assuming 65
Coverage (assuming 65 g/c/d)
Infiow reatment plant (average)

Estimated losses by seepage/ev

Facility

Number of units
Total dimension

Facility

Number of units
Total dimension

Facility

Number of units
Total dimension

Facility

Number of units
Total dimension
Facility

Number of units
Total dimension
Facility

Number of units
Total dimension

Facility

Number of units
Total dimension
Facility

Number of units
Total dimension
Facility

Number of units
Total dimension
Facility

Number of units
Total dimension

Remarks:

gicrd)

aporation

Estimated effluent of the freatment plant

BOD;-load influent (according to

WA data)

BOD;-load effluent (according to WAJ data}

Fecal coliforms at effluent (acc.to WAJ data)

Helminth eggs
Spec.wastewater generation
Spec.BODs-load

Total dissolved solids (TDS) at effluent

Sludge management

Final Report/Supporting Report Part-A “Master Plan”

md

c
%
m°id
MCM/a
%
m*/d
MCM/a
mg/l
kafd
ta
mg/l
kg/d
tfa

1/100 ml
eggs/|
Held
g/c/d
mg/l

SA3-89

WSsSP
Wastewater stabilisation ponds
1988

Screen
2 (1manual+1 automatic)

Anaerobic ponds
2

2x9.800 m3
Facultative ponds
6

B x 17,600 m3
Maturation pands
4

6 x 8,200
Chlorination unit
1 (not in operation)

The 2 trains are operated alternatively
changing every two weeks.

1.800

39.900
67
2174
0,794
25
1.631
0,695
1.194
2.596
947
239
390
142

>15,000
0

54

65
1.546

Desludging of anaerobic ponds once in

in 12 years (1997)

Sludge transported by tankers to dumping
site Al Akeder, partly dried in open ditches

Ramtha
13



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “Master Plan”

BASIC DATA OF TREATMENT PLANT:

Cost of wastewater treatment
Operation and maintenance cost

Operation/maintenance cost related to influent

Performance of wastewater collection
Employzes for wastewater collection
Number of employees per 1,000 house conn.
Recommended number of employees
Number of employees per km sewer
Average number of complaints per month
Average number of complaints per km sewer

Performance of wastewater treatment
Treatment efficiency (BODg acc.to WAJ data)
Expected efficiency (acc.to experience)
Used treatment capacity (hydraulic}
Qdor problems
Specific treatment problems
Power-cuts

Operation/maintenance arrangement available

Employees for wastewater treatment

Recommended number of empioyees (\WWTP)

Environmental impacts of effluent
Discharge of effluent into
Requirements acc. to JS 893/1995
(according to WAJ data)

Reuse of effluent for agricultural irrigation
Possible reuse (acc. to JS 893/1985)
Practice of restricted irrigation
Practice of unrestricted irrigation
Irrigation near treatment plant

Evaporation/infiltration losses of treatment plants:

Wastewater stabilization ponds
Activated siudge process/Trickling filters

JD/a
JD/im?

E
E/1000 h.c.
E/1000 h.c.

E/10km
1/month
1/month/km

%
%
%

donums

WSP
ASTF

Act.sludge proc./Trickl filkers incl.maturation pond AS/TF+MP

Aerated ponds incl. maturation ponds

Aer.ponds

SA3-90

Ramtha

46.665
0,059

8
2,7
2-4
0.6
20
0.1

within the treatment plant area.

80

80 - 20

114

yes (particularly in summer)

high discharges in winter {up to 3 times design cap.)
neo probyem

ne

14

9

hydrographically Wadi Shomar to Yarmouk River
not respected

(practically all effluent is reused in summer

and in winter for irrigation)

restricted irrigation only

during whole year: entire effluent is reused

for restricted irrigation close and at the plant site
520

13



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “ Master Plan”

14. SALT TREATMENT PLANT

The sewage collection, treatment and disposal system of Salt is one of the oldest in
Jordan. Wastewater treatment plant receives sewage from the town of Salt and Y araka
only. Even if the sewerage is designed as a separate system, during rainfall the sewers
collect stormwater also. The entire sewerage system disposes of only one stormwater
overflow located at the trestment plant.

Physical treatment facilities consist of 2 screens (1 automatic and 1 manual) and 2
nonaerated grit chambers plus 2 oil traps. Biologica treatment is based on an
activated sludge process (extended aeration) comprising activated sludge tanks and
secondary settling tanks. Tertiary treatment is provided by maturation ponds (see
Figure 14). Treated wastewater may be chlorinated, if required.

The plant was put in operation in 1981 and was extended in 1994 to a capacity of
7,700 n¥/d. Only about 50 % of the design capacity is presently used at the treatment
plant. Some changes in the mode of operation are executed recently in order to take
better into account this fact.

Excess sludge is thickened by sludge thickeners. During summer time the thickened
dludge is dried by the sludge drying beds of the treatment plant, while during winter
time the thickened sludge is transported by tankers to Ain Ghazal pretreatment plant
and conveyed together with the raw wastewater of Amman to the As Samra treatment
plant. Instead of this, it is proposed to use the existing sludge drying beds throughout
the year. Dried sludge is stabilized and could be used in the agriculture as fertilizer
and soil conditioner. The second option could be its disposd at a sanitary landfill.

Main receiving water is Wadi Shua ab discharging finally into the Shua ab Reservoir.
The effluent of the plant (< 10 mg BODs/I) does meet the requirements according to
the related Jordanian Standard 893/1995 for discharge into wadis and catchment areas.
Due to the additional treatment of wastewater by two maturation ponds (in series) and
chlorination of the effluents, the fecal coliform count could be reduced to less than

1,000 in 100 ml. However, at present the fecal coliform count is till higher than

10,000, because effluent is not chlorinated continuously. Therefore, effluent can be
reused for regtricted irrigation only.

At present, treated wastewater is partly reused for restricted irrigation purposes
downstream of the treatment plant (partly legally, partly illegally), even required
standards for unrestricted irrigation could be met by the applied/possible treatment
process. Main portion of the effluent is reused only downstream of the Shua ab
Reservoir after dilution with surface weter.

SA3-91



T6-EVS

F _NOTE
1= THIS CRAWMGS SHOULD BF READ
W COMSUNGTION WITH OREWING NG,
SHEET 474
3
=
£
Lrcevn =~
S i
PROPOSED GWITH b=
- S
)
'3
3
]
=
=3
|1
§1 e TEEEE |
THE AASHIMITE KINCDOM OFf H}S0AN E
lmn:'{'!.l_'w‘ﬂ.‘mmm ‘1
Aol -
] .
i [ ] 3
i 1
| WASTEWATIR COLLICTION, h N
| T 7 T rar=y TREATHENT, DISPOAAL ANIVOR
! i REUSE SYSTIMS PROJICT POR THE H
;g 3 TCHMENT AREA OF YARMOUK a
I RIVER AND JORDAN RIVER
j Jll’l W, M!I ] Hf' . Y 2
' ; T s e =TT "~ BQI3SALT "’U
1 ame=mTT e SITE PIPING ‘Sﬂ
_______ i oo - " - P L Eo e ) SHEET 3/4 =
— L { e ______,_,—-—‘_"’—'—'-- ___‘_‘——“/-‘ - ovc. v | - sqpom peuuw [ u M
o : e -] suureowe [ DS, [, [oars Jomndons| Fam [sbrel x|

FIGURE 14: Schematic Layout of Existing Wastewater Treatment Plant (including proposed extension measures) - SALT

ULPAOL fO WOPSULY 2RMYSOL] 2y [ u1 JUoudSOUDEY SI04N0SI4 421D 4] 1O KIS 2y ]



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “Master Plan”

BASIC DATA OF TREATMENT PLANT:
(Data of 1999, if not another year indicated)

Town:

Governorate:
Treatment plant:

Date of visit:
Responsible engineer:
Contacted person:
Telephone:

Population
Tot.popuiation living in towns with sewerage:
Population growth

Wastewater disposal
Public system
Cesspools
Others

Wastewater collection
Towns/villages connected (the most important)

Population connected (as coverage treatment)
Coverage

Important industries

Number of stormwater overflows works
Length of sewers

Length per connected capita

House connections

Capita per house connection

Retum facter (acc. to Design Report)
Monthiy peak factor

Employees for wastewater collection

Factor: Sewer iength per connected capita/coverage

inhabitants

%

%
%
%

%

no.
km
m/c
h.c.
c/he.

SA3-93

Salt
14

Salt

Balga

Salt

19.3.2000
Mohammed Aliwi
Mohammed Aliwi
05/3555616

67.200
36

61
39
0

Salt Town only

41.200

61

detergent, medical, soup factory (total 50-100 m3/d)
1 (at the treatment plant)
1140

28

2.993

13,8

0,85

1,20

8

4.5



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “Master Plan”

BASIC DATA OF TREATMENT PLANT:

Wastewater treatment

Wastewater treatment technology
Wastewater treatment technology
In operation since
Composed of treatment facilities
Facility
Number of units -
Total dimension -
Facility
Number of units -
Total dimension
Facility
Number of units -
Total dimension
Facility
Number of units -
Total dimension
Facifity
Number of units -
Total dimension
Facility
Number of units -
Total dimension
Facility
Number of units -
Total dimension
Facifity
Number of units -
Total dimension
Facility
Number of units -
Total dimension
Facility
Number of units -
Total dimension

Remarks:
Installed capacity m¥d
Population served (assuming 65 g/c/d) c
Coverage (assuming 65 g/c/d) %
Inflow treatment plant (average) m/d
MCM/a
Estimated fosses by seepage/evaporation %
Estimated effluent of the treatment plant metd
MCM/a
BOD;-load influent (according to WAJ data} mg/l
kg/d
ta
BOD;-load effluent {according to WAJ data) mg/|
: kg/d
t/a
Fecal coliforms at effluent (acc.to WAJ data} 1/100 ml
Helminth eggs eggs/|
Spec.wastewater generation lF'c/d
Spec.BOD;-load g/cld
Total dissolved solids (TDS) at effluent mg/l

Sludge management

Salt
14
EA + MP
Extended aeration plus maturation ponds
1081(ext.94)
Screens

2 (1 auto.+1 manual)

Grit chamber
2 (manuaf)

Qit trap
2 parallel

Activated sludge tanks

3

(8,000 + 4,000 + 4,000) m3
Secondary settling tanks

3 s
(1,000 + 1,000 + 5003 m3
Maturation ponds

2 (in series)

(15,000 + 45,000) m3
Chlorination unit

1

Sludge thickener
1

Drying beds
13
2,080 m2

7.700

41.200
61
3.166
1,156
10
2.849
1,040
845
28675
978
11

31

11

>15,000
0

77

65

666

Thickener daily emptied

In winter: sludge by tankers to As Samra TP via Ain Ghaza
Dried sludge to As Samra (ho agr.use)

In summer: sludge to drying beds

SA3-94



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “Master Plan”

BASIC DATA OF TREATMENT PLANT:

Cost of wastewater treatment
Operation and maintenance cost
Operation/maintenance cost related to influent

Performance of wastewater coliection
Employees for wastewater collection
Number of employees per 1,000 house conn.
Recommended number of employees
Number of employees per km sewer
Average number of complaints per month
Average number of compiaints per km sewer

Performance of wastewater treatment
Treatment efficiency (BOD; acc.to WAJ data)

Expected efficiency (acc.to experience)

Used treatment capacity {(hydraulic)

Oder problems

Specific treatment problems

Power-cuts

Operation/maintenance arrangement available
Employees for wastewater treatment
Recommended number of employees (WWTP)

Environmental impacts of effluent
Discharge of effluent into
Requirements acc. to JS 893/1995
(according to WAJ data)

Reuse of effluent for agricultural irrigation
Possible reuse (acc. to JS 883/1995)
Practice of restricted irrigation
Practice of unrestricted irrigation
Irrigation near treatment plant

Evaporation/infiltration losses of treatment plants:

Wastewater stabilization ponds
Activated sludge process/Trickling filters

JDia
JDIm®

E
E/M000 h.c.
E/A000 h.c.

EMCkm
T/month
1/month/km

%
%
%

donums

WGP
ASfTF

Act sludge proc./Trickl filters incl.maturation pond AS/TF+MP

Aerated ponds incl. maturation pands

Aer.ponds

Salt
14

160.403
6,130

2,7
2-4
07
210
1,8

99

90 - 98

41

not particularly

no

3 -5 per month, no problem
o

21

8

Wadi Shua'ab to Shua'ab Reservoir
respected

restricted irrigation only

at plant site and upstream of Shua'ab Dam (legally and illeg:
downstream of Shua'ab Dam (after dilution with freshwater)
15

SA3-95



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A “ Master Plan”

15. TAFIELAH TREATMENT PLANT

The Tafielah Wastewater Treatment Plant is located in some hundred meters distance
to the build-up areas of Tafielah town in a very steep area belonging to the Wadi Al
Ghweir. The plant receives sewage from the town of Tafielah. Present inflow has
reached only half of the hydraulic capacity of the plant, which is rather low taking
into account that the plant was put in operation in 1989. There are two reasons for
this: Most probably the Consulting Engineer has overestimated the specific water
consumption at the design stage. In addition, the present number of house connection
could be increased from 1,200 to 2,000 with respect to the existing collection network.

The incoming flow to the treatment is screened by 2 screens (one automatic and one
manual). The downstream located facilities are arranged in two parale trains
Settling of solid matter of sewage takes place in the Imhoff tanks. Biological
treatment is based on trickling filter technology and solid contact channels followed
by secondary settling (see Figure 15). Chlorination facilities are located upstream of
the maturation pond.

Sludge of the secondary settling tanks is pumped to the Imhoff tanks, where sludge is
decomposed in a chamber below the settling volume. From there, excess sludge is
discharged to the drying beds. After sun drying during 3 — 6 weeks in winter and 2 — 3
weeks in summer dried sludge is transported by trucks to the solid waste dumping
ground Jorf Al Darawesh.

Main receiving water is Wadi Al Ghweir flowing down to the Jordan Valley. The
effluent’'s quality (35 mg BODs/I) does meet the requirements according to the
relevant Jordanian Standard 893/1995 for discharge into wadis and catchment areas.
The feca coliform count at the outflow of the plant does not allow unrestricted
agriculturd irrigation.

Presently, treated wastewater is used for restricted irrigation inside the treatment plant
only (15 donums) but not downstream of the plant. Due to topographical reasons there
are amost no appropriate areas for agricultural irrigation in the valley of Wadi Al
Ghweir, which is very steep. However, farmers are asking for treated wastewater for
irrigation of their lands upstream of the plant, where other resources than treated
wastewater are scarce.

SA3-96



L67EVS

HVTAIAVL - juelq jusuneas L 19jemdisesy dunsixy jo mofey INBUWIYIG

1 TINODIA

WASTEWATER

SLUCGE DRYING BEDS

SUITAGLE

SLUDGE TRUCKED TO

DISPOSAL

= "
=z
W
3 kmsm SLUDGE
.
4 N
P TRICKLING FILTER EFFLUENT RECTCLE S0LDS
g CONTACT
g CHANNEL
£ \ (€Z-1)
a
<
u
- TF—1 ‘
_BYPass | RETURN SLUDGE
| I | WASTE
SLUDGE
) T _ FRom
. I [=1-g ~ t—
IMHOFF [ HoPPER V1 R® =
I TANKS I . —
: 1234 . WASTE SLUDGE v} =
IMHOFF TRICKUNG FILTER T2 RECIRCULATIGN fuME STATIG
SPUTTER 30X SPUTTER 80X 1§ ' PUMP STATION ) {(wsP) — ,
(IS8, 2R) (7F3) — (RFS)
: ' RETURN SLUDGE
RECIRCULATION r
PUMP STATICN l
. SPLUTTER SGX i
1T—2 TRICKLING (RS3) SCLIDS /fé//scuu
FILTERS CONTACT Cx
CHANNEL
T (ce~2)
BYPASS g?ig;ﬁfﬁ"‘_f"
SEPTAGE EMERGENCY SYPASS SLUDGE — CARTETS
RECEMING il
STATICN . y
2 C.:' :
’7 CRAINAGE FRCM CHLORINE COW ]
SDB—1 DRYING BEDS BASINGS (CB) :
—— wz — L
FINAL EFFLUENT
| T I N BT Py e CHLCRINE (CL;)
S0B-2 ——e——— =~ AR EFFLUENT HCLSING
“ — - —— = NQ. 2 WATER (w2) POND AND EMERGENLCY

SLUDGE STORAGE I
OUTLET sraucmas/r

Figure 1—1

FPROCESS FLOW SHEET

o UDId ADISDRY,, 14D Loday Suipioddng/iioday jout.y

UDPAOL 0 WOPSUTY dNUSYSOET YT UI JUDUSSOUDPY SIIN0SIA 4D UO KPS S [



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-A4 “Master Plan”

BASIC DATA OF TREATMENT PLANT:
(Data of 1999, if not ancther year indicated)

Town:

Governorate:
Treatment plant:

Date of visit:
Responsible engineer:
Contacted person:
Telephone:

Population
Tot.population living in towns with sewerage:
Population growth

Wastewater disposal
Public system
Cesspools
Others

Wastewater collection
Towns/villages connected (the most important)

Population connected (as coverage treatment)
Coverage

Important industries

Number of stormwater overflows works
Length of sewers

L.ength per connected capita

House connections

Capita per house connection

Return factor (acc. to Design Report)
Monthly peak factor

Employees for wastewater collection

Factor: Sewer length per connected capita/coverage

inhabitants

%

%
%
%

%

no.
km
m/c
h.c.

c/h.c.

Tafielah
15

Tafielah

Tafielah

Tafielah

2.4.2000

Kalici Jameel

Malek Y. Al-Rawashdeh (Dir.of WAJ Tafila)
03/342535

24.900
3,6

49
51
0

Tafila

12.300
49

no important water pofluting industries connected
none

544

44

1.214

10,1

0.8

1.25

8

8,0

SA3-98



The Study on Water resources Management in The Hashemite Kingdom of Jordan
Final Report/Supporting Report Part-4 “Master Plan”

BASIC DATA OF TREATMENT P

Wastewater treatment

LANT:

Wastewater treatment technology
Wastewater treatment technology

In operation since
Composed of treatment facilities

Installed capacity